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AVGLP4MR-250 - AIR VACUUM GLASS LIFTER
ASSEMBLY DIAGRAM

PARTS LIST
POSITION DESCRIPTION QTY. CODE

1 HANGING FRAME 01 AVGLP4MR-250 - 01
2 HANDLE 01 AVGLP4MR-250 - 02
3 HORIZONTAL PLAIN BEARING 04 | AVGLP4MR-250 - 03
4 COUPLING JOINT 3/8 01 AVGLP4MR-250 - 04
5 SPRING WASHER 02 | AVGLP4MR-250 - 05
6 BEARING SUPPORT 01 AVGLP4MR-250 - 06
7 BOLT M18x120 02 | AVGLP4MR-250 - 07
8 NUT M18 02 | AVGLP4MR-250 - 08
9 HORIZONTAL HANGING BAR 01 AVGLP4MR-250 - 09
10 PAD HANGING BAR 02 | AVGLP4MR-250 - 10
11 SUCTION CUP 300 04 | AVGLP4MR-250 - 11
12 BOLT M8x80 02 | AVGLP4MR-250 - 12
13 SPRING WASHER M8 02 | AVGLP4MR-250 - 13
14 SHAFT 01 AVGLP4MR-250 - 14
15 PLAIN BEARING 02 | AVGLP4MR-250 - 15
16 BOLT M6x10 01 AVGLP4MR-250 - 16
17 SLIDE HANDLE 01 AVGLP4MR-250 - 17
18 SPRING PIN 01 AVGLP4MR-250 - 18
19 BOLT M8x20 01 AVGLP4MR-250 - 19
20 BLOCKING NUT 01 AVGLP4MR-250 - 20
21 COVER 01 AVGLP4MR-250 - 21
22 BOLT M10x40 02 | AVGLP4MR-250 - 22
23 SPRING WASHER M10 02 | AVGLP4MR-250 - 23
24 AIR CYLINDER 100x400 01 AVGLP4MR-250 - 24
25 HEXAGON SOCKET HEAD M6x35 04 | AVGLP4MR-250 - 25
26 KEEPER PLATE 02 | AVGLP4MR-250 - 26
27 HEXAGON SOCKET BUTTON HEAD M6x20 04 | AVGLP4MR-250 - 27
28 BOX CONNECTOR 02 | AVGLP4MR-250 - 28
29 AIR BOX 01 AVGLP4MR-250 - 29
30 EXTERNAL CIRCLIPS 04 | AVGLP4MR-250 - 30
31 BOTTOM SHAFT 01 AVGLP4MR-250 - 31
32 TOP SHAFT 01 AVGLP4MR-250 - 32
33 AIR ADJUSTMENT DEVICE 01 AVGLP4MR-250 - 33
34 NUT M6 04 | AVGLP4MR-250 - 34
35 TAILPIECE FEMALE 3/8 04 | AVGLP4MR-250 - 35
36 SPRING 16 | AVGLP4MR-250 - 36
37 BRACKET 04 | AVGLP4MR-250 - 37
38 LOCKING PIN 04 | AVGLP4MR-250 - 38
39 BUSHING 16 | AVGLP4MR-250 - 39
40 HEXAGON SOCKET HEAD CAP SCREW M8x35 16 | AVGLP4MR-250 - 40
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